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STATE OF NEVADA

DEPARTMENT OF TRANSPORTATION

DAILY REPORT OF TESTS MADE IN THE FIELD

Contract No.
Contractor
Spec. Reference

Roadway Line

Station

Course (Lift)

Source of Sample

Acceptance Test No.

Information Test No.

SIEVE SIZES

% Passing

% Passing

% Passing

% Passing

% Passing

% Passing

% Passing

Specification
Limit

75mm (3"

63 mm  (2',")

50mm (2"

37.5mm (1',")

31.5mm_(1'4")

25mm_ (1Y)

19mm (%"

125 mm  (',")

9.5mm (%"

4.75 mm (No. 4)

2.36 mm (No. 8)

2.00 mm_(No. 10)

1.18 mm_(No. 16)

600 um _ (No. 30)

425 um  (No. 40)

150 um _ (No. 100)

75 um (No. 200)

Liquid Limit

Plasticity Index

% Fractured Face

% Absorption

O Please check box if sieve results are informational

Quantity of Material Represented By Each Test:

Source of Materials:

Sampled By:

Tested By:

NDOT
040-010
Rev. 2/09

Remarks:

Resident Engineer:

Distribution: Headquarters Construction, District, Resident Engineer, Contractor




